
 APPENDIX 6E │ SYSTEMWIDE ALTERNATIVE ANALYSES 

Milwaukee Metropolitan Sewerage District  

2050 Facilities Plan, Appendix 6E  

 

 

 

 

 

 

 

 

 

 

 

APPENDIX 6E: Systemwide Alternative Analyses



 APPENDIX 6E │ SYSTEMWIDE ALTERNATIVE ANALYSES 

Milwaukee Metropolitan Sewerage District 6E-1 

2050 Facilities Plan, Appendix 6E  

Purpose 
This appendix provides additional details for Chapter 6 of the 2050 Facilities Plan (2050 FP) for 
Milwaukee Metropolitan Sewerage District’s (MMSD’s) systemwide alternative analyses. This appendix 
is not a stand-alone document; it should always be used in conjunction with MMSD’s 2050 FP, which 
outlines the overall facilities plan for all of MMSD’s asset systems.  
[...]
flows to SSWRF, which would operate under expanded capacity 

Alternatives Description 

These two alternatives were considered because, as identified in Appendix 6B, SSWRF is projected to 
need a capacity expansion in the future, which provides the opportunity to consider additional 
expansion options. In addition, there is interest in moving wastewater treatment facilities away from the 
increasingly residential Third Ward area, which is where JIWRF is located, due to odors, air emissions, 
and nuisance complaints. Descriptions and schematics of each alternative are presented below.  

Additional Considerations 

In both alternatives, the transfer of flows from the JIWRF service area to the SSWRF service area is 
assumed to be conducted by pumping through a tunnel directly from JIWRF to SSWRF. This approach 
was selected because the construction would be the least disruptive to MMSD service area 
stakeholders. A force main option was reviewed, but concerns related to community disruption led to 
this option being eliminated from the planning-level alternative development. Potential locations 
throughout the system where flows could be transferred have been identified for use in this effort and 
are provided in Appendix 6E-1. 

Alternative 1 – Diversion of All Flow from JIWRF to SSWRF 

This alternative assumes that most of JIWRF is decommissioned and wastewater is transported to 
SSWRF. The facilities that would remain in service at JIWRF would include MP01, Preliminary Treatment 
and the Inline Storage System Pump Station (ISS PS) to remove grit and other debris from the 
wastewater before it is transferred to SSWRF. This alternative requires the liquid and solids processes at 
SSWRF to be expanded to manage the buildout max day wastewater flow of 790 million gallons per day 
(MGD).4  This alternative addresses the risk of not considering various available treatment and transport 
reutilization options at JIWRF, SSWRF, and the Conveyance system, by considering transferring all flow 
to SSWRF for treatment, and addresses the risk of negatively impacting community relationships around 
JIWRF and structural risks identified at JIWRF that are due to the construction on wood piles by 
abandoning most treatment processes at the site.  

This analysis identifies an approach to achieve treatment at a single facility, including locations and 
rough sizes of new treatment facilities. Wastewater conveyance assumes the use of a 10 mile 12-foot 
tunnel from JIWRF and a new deep tunnel pump station at SSWRF sized for 340 MGD and assumes that 
SSWRF gravity capacity could be increased to 450 MGD (additional details provided in Design 
Wastewater Conveyance Capacity subsection of this alternative description). Solids processing and 
disposal facilities are assumed to be at SSWRF, with the installation of new dryers and digestion of all 

 

4 This total capacity was identified based on assuming 490 MGD of full treatment at JIWRF to maintain baseline CSO frequency 
established in Chapter 4 under Buildout Conditions plus 300 design flow at SSWRF. 



 APPENDIX 6E │ SYSTEMWIDE ALTERNATIVE ANALYSES 

Milwaukee Metropolitan Sewerage District 6E-8 

2050 Facilities Plan, Appendix 6E  

solids to be sold under the Milorganite® name. The effort to decommission JIWRF is not included in this 
planning-level analysis since the details regarding how the WRF would be decommissioned depends on 
how available land at JIWRF site would be redeveloped. 

Regulatory Requirements 

The effluent from SSWRF is discharged to the near-shore waters of Lake Michigan. Treated effluent 
quality is regulated by MMSD’s Wisconsin Pollutant Discharge Elimination (WPDES) permit, which 
became effective April 1, 2019. The facility is presently operated under contract with Veolia Water 
Milwaukee, LLC (Veolia) through 2028. WPDES discharge limits and contractual effluent limits are shown 
in Table 6E-2. 

WPDES discharge limits for biochemical oxygen demand (BOD) and total suspended solids (TSS) satisfy 
secondary treatment requirements in addition to limits for ammonia and total phosphorus (TP). Current 
permit requirements are based on sustained flow conditions, such as weekly average or monthly 
average conditions. However, for purposes of this evaluation, it is assumed that the proposed facilities 
must consistently achieve compliance with regulatory weekly average limits, even during a 24-hour 
discharge event. Therefore, the proposed facilities must meet regulatory standards for the assumed 
daily influent flow and loading condition.  

Nitrification is analyzed as part of WRF R3, SSWRF Primary Clarification, Secondary Treatment Capacity 
Analysis in Appendix 6B. This analysis assumes SSWRF would not be required to provide nitrification to 
satisfy WPDES ammonia limits, which are higher than the projected wastewater total Kjeldahl nitrogen 
(TKN) concentrations (see Table 6E-3). Nonetheless, the expanded facility could be designed to allow for 
nitrification at dry weather flow to satisfy contract conditions. Some relief from the contracted ammonia 
limit would be required to limit the capital investment required for wet weather conditions.  

Phosphorus limits are required for facilities discharging to the Great Lakes. It is assumed that TP removal 
would continue to be achieved with chemical treatment and can be satisfied at any flow and loading 
condition. 



 APPENDIX 6E │ SYSTEMWIDE ALTERNATIVE ANALYSES 

Milwaukee Metropolitan Sewerage District 6E-9 

2050 Facilities Plan, Appendix 6E  

TABLE 6E-2: SSWRF WPDES PERMIT LIMITS AND VEOLIA OPERATING CONTRACT TREATED EFFLUENT 
REQUIREMENTS (APRIL 1, 2019 PERMIT) 

Parameter 
WPDES Permit 
Limit 

Contract Effluent 
Standard 

BOD (mg/L) 451, 302 152 

TSS (mg/L) 451, 302 152 

TP (mg/L) 1.02 and 0.74 0.63 and 0.84 

Nitrogen Ammonia (mg/L) 271,2,5 5.02 

Fecal Coliform (No. /100 ml) 4006, 9727 1006 

E. coli (No./ 100ml)8 1266,4109 NA 

BOD removal (%)10 85% -- 

TSS removal (%)10 85% -- 
Notes: 
1) Weekly average   
2) Monthly average 
3) 24-month rolling average evaluated each month 
4) 6-month average (May to Oct & Nov to April)  
5) Daily maximum 
6) Geometric mean, monthly 
7) Geometric mean, weekly 
8) E. coli limits are proposed and not currently in WPDES permit 
9) No more than 10 percent of results per month exceed 
10) The arithmetic mean of the values for effluent samples collected in a period 

of 30 consecutive days shall not exceed 15 percent of the arithmetic mean 
of the values for influent samples collected at approximately the same 
times during the same period. 

 

Design Wastewater Conveyance Capacity 

The design assumes the capacity of SSWRF would increase to 790 MGD. The gravity flow into SSWRF 
would be increased up to 450 MGD through the metropolitan interceptor sewer (MIS), based on 
modeling findings presented in Appendix 4A-3, Conveyance Modeling Summary Technical 
Memorandum. Additionally, 340 MGD of JIWRF flow would be conveyed through a new 12-foot 
diameter, 10-mile long tunnel from JIWRF to SSWRF. The total flow in the new tunnel would be a 
combination of up to 330 MGD from the gravity system into JIWRF, which would receive preliminary 
treatment at JIWRF, and flow from the ISS PS at JIWRF as available. The concept assumes the ISS PS at 
JIWRF could continue to pump up to 40 MGD to the SSWRF system during wet weather. A new deep 
tunnel pump station sized to pump the additional 340 MGD of flow out of the new tunnel would be built 
at SSWRF. Figure 6E-1 presents a schematic of the flow concept to/from JIWRF. Figure 6E-3 shows the 
flow concept at SSWRF as well as the proposed treatment flow. 



 APPENDIX 6E │ SYSTEMWIDE ALTERNATIVE ANALYSES 

Milwaukee Metropolitan Sewerage District 6E-10 

2050 Facilities Plan, Appendix 6E  

 

FIGURE 6E-1: FLOW SCHEMATIC FOR ALTERNATIVE 1 FLOW TRANSFER FROM JIWRF TO SSWRF 

 

Design Wastewater Characteristics and Treatment Capacity 

Wastewater flows and loads assumed for this analysis are developed based on projected WRF Buildout 
Conditions calculated for the 2050 FP, shown in Table 6E-3. 

The evaluation of treatment capacity assumes maximum day flows and month loading conditions for 
BOD, TSS, nitrogen (N), and phosphorus (P).  

• Maximum day flows are the basis of evaluation for clarifier overflow rate and disinfection 

hydraulic retention time. If clarifiers and disinfection systems are hydraulically overloaded, 

MMSD risks failure to meet effluent discharge limits immediately or as a result of a crippling 

treatment upset condition.  

• Maximum month loads are the basis of evaluation for activated sludge BOD loading. Max month 

loads also imply the maximum mixed liquor suspended solids (MLSS) concentration to use for 

secondary clarifiers solids loading rates. Higher short-term loadings on activated sludge systems 

may be compensated by operational changes to aeration, sludge wasting, or sludge 

recirculation. 



 APPENDIX 6E │ SYSTEMWIDE ALTERNATIVE ANALYSES 

Milwaukee Metropolitan Sewerage District 6E-11 

2050 Facilities Plan, Appendix 6E  

TABLE 6E-3: DESIGN CONDITIONS WASTEWATER FLOWS AND LOADS 
FOR SERVICE AREA BUILDOUT CONDITION 

Parameter 

Average 
Design 

Condition 

Maximum 
Design 

Condition 

Flow (MGD) 248.8 790 

BOD (lbs./day) 533,000 618,0001 

BOD (mg/L) 257 94 

TSS (lbs./day) 606,000 783,0001 

TSS (mg/L) 292 119 

TKN (lbs./day) 51,100 54,7501 

TKN (mg/L) 25 8.3 

TP (lbs./day) 16,300 20,4001 

TP (mg/L) 7.8 3.1 

1) Max month daily loadings are assumed to coincide 
with the max day flow. 

 

The estimated flow capacity of the existing SSWRF processes based on 10 States Standards is shown in 
Table 6E-4. The table also shows the parameters from the Chapter 5 capacity assessment for 
comparison, which is based on WRF Baseline Conditions operations. The estimates confirm that the 
existing primary and secondary treatment processes are insufficient for wastewater treatment at 
Buildout Conditions.  

• The peak capacity of the existing primary treatment system is 205 MGD. 

• The capacity of secondary treatment is 200 MGD max daily flow based on final settling tank 

solids loading for an assumed MLSS of 3,000 mg/L and a 100 percent return activated sludge 

(RAS) ratio. Capacity could be increased by utilizing step feed.  

• The capacity of secondary treatment is 120 MGD average daily flow based on aeration tank 

organic loading.  



 APPENDIX 6E │ SYSTEMWIDE ALTERNATIVE ANALYSES 

Milwaukee Metropolitan Sewerage District 6E-12 

2050 Facilities Plan, Appendix 6E  

TABLE 6E-4: SSWRF FLOW CAPACITY  

Process Parameter 

WRF 
Capacity 

Assessment  
Design 
Basis 

10 States 
Standards 

Average 
Design 

Capacity 
(MGD) 

Maximum 
Design 

Capacity 
(MGD) 

Primary Settling Surface overflow 
Rate (gal/sqft-d) 

2,930 2,240 2,000 113 205 

Activated Sludge - 
Aeration 

Volumetric Loading 
Rate (lbBOD/kcf)  

54.5 48 40 1201  

Activated Sludge - 
Settling 

Surface overflow 
Rate (gal/sqft-d) 

1,210 1,050 1,200 113 300 

Activated Sludge - 
Settling 

Solids Loading Rate 
(lbs-sqft-d) 

61.5 32 40  2002 

Disinfection 
(Chlorine) 

Contact Time (min) 24 28 15  4833 

1) Assumes 30 percent removal of BOD in primary treatment 
2) Based on WRF Flow and Loadings and 10 States Standards loading 
3) Based on 10 States Standards 

 

Technologies for treatment intensification can increase the capacity of existing infrastructure. 
Innovative processes for wastewater treatment intensification have advanced rapidly in recent years. 
Intensification of the primary treatment process can be achieved with chemically enhanced primary 
treatment (CEPT), ballasted flocculation, or filtration. Technologies for intensification of secondary 
treatment include membrane bioreactors, shortcut nitrogen removal, and granular activated sludge 
(GAS). CEPT and GAS would most easily be retrofitted into existing infrastructure and are selected for 
more detailed analysis. 

Table 6E-5 shows the treatment capacity for primary and secondary treatment based on use of 
technology for treatment intensification. 



 APPENDIX 6E │ SYSTEMWIDE ALTERNATIVE ANALYSES 

Milwaukee Metropolitan Sewerage District 6E-13 

2050 Facilities Plan, Appendix 6E  

TABLE 6E-5: SSWRF FLOW CAPACITY BASED ON TREATMENT INTENSIFICATION 

Process Parameter 

Intensified Limits 
using CEPT or GAS 

Technologies 
Average 

Capacity (MGD) 

Max 
Capacity 
(MGD) 

Chemically Enhanced 
Primary Treatment 

Surface overflow Rate 
(gal/sqft-d) 

4,000 gpdsf  410 

Granular Activated 
Sludge - Aeration 

Volumetric Loading Rate 
(lbBOD/kcf)  

110  5861  

Granular Activated 
Sludge - Aeration 

Hydraulic Retention Time 
(hrs) 

4.0 hr 210  

Granular Activated 
Sludge - Settling 

Solids Loading Rate (lbs-
sqft-d) 

1,200   300 

Granular Activated 
Sludge - Settling 

Solids Loading Rate (lbs-
sqft-d) 

55  205  

1) Assumes 50 percent removal of BOD for upstream CEPT 

Primary Treatment Intensification 

CEPT can be used for full-time treatment or for peak wet weather treatment. There are extensive data 
on CEPT as a wet-weather treatment strategy with published loading rates in excess of 4,000 gpdsf, 
which is equivalent to a capacity of 410 MGD for SSWRF. Therefore, CEPT could increase the treatment 
capacity of the existing primary treatment facilities nearly up to the capacity of the MIS. Additional 
primary settling tanks would be required for treatment of the buildout max day flow of 790 MGD. 

Secondary Treatment Intensification 

GAS could be implemented in the existing activated sludge system to increase the loading rate to the 
aeration tanks and settling tanks. GAS is an extension of conventional activated sludge, except selective 
pressures are created to form large, dense microbial aggregates with a smooth and nearly round shape 
and excellent settleability. Typically, the formed granules have effective diameters of 100 to 5,000 µm 
and sludge volumetric indices (SVIs) below 50 mL/g. Benefits of granular sludge processes include high 
biomass retention, higher organic load capacity, the ability to achieve nitrogen and phosphorus removal, 
greater tolerance to toxicity, smaller footprint, and lower energy demands. A major benefit is also 
related to the higher settling velocities of granular sludge, leading to impacts on final clarifier design and 
solids-liquid separation assumptions. An image of a granular sludge settleometer test is shown in Figure 
6E-2. 

 

 



 APPENDIX 6E │ SYSTEMWIDE ALTERNATIVE ANALYSES 

Milwaukee Metropolitan Sewerage District 6E-14 

2050 Facilities Plan, Appendix 6E  

 

FIGURE 6E-2: GRANULAR SLUDGE AFTER 5 MINUTES SETTLING 

 

 

Assuming a minimum of 50 percent removal of BOD in primary treatment with CEPT, the organic loading 
rate could be increased to allow the aeration tanks to provide treatment for an average daily flow of up 
to 586 MGD, although the hydraulic retention time (HRT) would be reduced to less than 2 hours. 
Applying a standard of 4 hours for HRT, the aeration tank capacity is 210 MGD. A shorter HRT could be 
employed during transient high flow events. Nitrification may be interrupted at short HRTs. 

GAS allows a higher settling tank solids loading rate because of the increased density of settled solids. 
The allowable solids loading rate is 55 lbs/day/sf based on the experience of other utilities operating 
GAS to date, which is a 38 percent increase over 10 States Standards (40 lbs/day/sf) and a 15 percent 
increase over Wisconsin NR 110 (48 lbs/day/sf). The MLSS concentration is also increased from the 
higher BOD loading rate on the aeration tanks. The net result is that the secondary settling tank solids 
loading rate would be increased to allow up to approximately 200 MGD of wastewater to be treated 
through secondary treatment on a daily average basis. 

It is estimated that treatment intensification could increase the capacity of the existing SSWRF 
wastewater treatment processes based on the foregoing analysis.  